



CERTIFICATE OF ANALYSIS

PRODUCT NAME:  
 QUANTITY:  
 TEST DATE:

MAGNESIUM INGOT  
 25,000KGS  
 2023.06.05

Test result														
Pallet	Batch No.	Number of Ingot (pc)	Net weight (kg)	Gross weight (kg)	Chemical composition (%)									
					Al	Mn	Fe	Si	Cu	Cl	Ni	Zn	Mg	Other
1	3220219011	154	1197	1197.5	0.018	0.021	0.0021	0.007	0.0011	0.0026	0.0005	0.004	99.9	<0.01
2	3220219012	168	1186	1186.5	0.019	0.023	0.0021	0.006	0.0011	0.0024	0.0007	0.005	99.9	
3	3220219013	154	1215	1215.5	0.017	0.019	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
4	3220219014	168	1311	1311.5	0.019	0.022	0.0023	0.006	0.0011	0.0026	0.0005	0.004	99.9	
5	3220219015	168	1294	1294.5	0.015	0.022	0.0024	0.007	0.0011	0.0024	0.0007	0.005	99.9	
6	3220219021	168	1273	1273.5	0.018	0.021	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
7	3220219022	154	1197	1197.5	0.017	0.023	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
8	3220219023	154	1220	1220.5	0.015	0.021	0.0023	0.006	0.0011	0.0026	0.0005	0.004	99.9	
9	3220219024	154	1205	1205.5	0.019	0.019	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
10	3220219025	168	1296	1296.5	0.015	0.022	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
11	3220219031	154	1212	1212.5	0.019	0.022	0.0023	0.006	0.0011	0.0026	0.0005	0.004	99.9	
12	3220219032	154	1175	1175.5	0.017	0.019	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
13	3220219033	168	1333	1333.5	0.014	0.021	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
14	3220219034	154	1209	1209.5	0.013	0.023	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
15	3220219035	168	1305	1305.5	0.018	0.021	0.0023	0.006	0.0011	0.0026	0.0005	0.004	99.9	
16	3220219041	168	1300	1300.5	0.017	0.019	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
17	3220219042	168	1283	1283.5	0.015	0.022	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
18	3220219043	168	1280	1280.5	0.019	0.022	0.0023	0.006	0.0011	0.0026	0.0005	0.004	99.9	
19	3220219044	154	1201	1201.5	0.019	0.019	0.0025	0.007	0.0011	0.0024	0.0007	0.005	99.9	
20	3220219045	171	1308	1308.5	0.015	0.021	0.0023	0.005	0.0012	0.0026	0.0005	0.004	99.9	
Total:		3237	25000	25010										
Conclusion : According to the contract indicators and the provisions of the original magnesium ingot GB/T3499-2011, all the indicators meet the requirements and are allowed to leave the port.														

\*\*\*\*\*  
 For and on behalf of  
 ANHUI FITECH MATERIAL CO., LTD  
 安徽征越新材料科技有限公司

**COMPLY TO STANDARD**

  
 Authorized Signature(s)